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Remark: The “X” represent a fundamental frequency.
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Remark:

Frequency from 11GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11b TX CH11

* Test Distance : 3 m
* Temperature : 25.3 °C

Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

Remark: The “X” represent a fundamental frequency.
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Remark: The “X” represent a fundamental frequency.
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Remark:
Frequency from 11GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID : HOPWSAP5100BG

TEL : 886-2-2696-2468 Page No. : 96 of 184
FAX : 886-2-2696-2255 Report ssued Date : Apr. 08, 2005



FCC TEST REPORT

Report No. :FR531710-01

Test Mode: 802.11g TX CHO1

* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %

* Emission level (dBuVv/m) = 20 log Emission level (uv/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test that passed at minimum margin was marked by the frame in the following table.
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Remark: The “X” represent a fundamental frequency.
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Remark: The “X” represent a fundamental frequency.
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Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11g TX CHO06
* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.
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FOC CLASS B
. SEEEEE
1
FLC CLASE B (KWG)
0w |i|; S ———— - , i
] 00, TR B0, G, T
Trace: JHscrete) Frequency {MEHZ)
Siiw O HOE
Comdition © FOO CLASE-B 3w HF-HOEN AH-118 HORIZONT AL
T HIT2 0 | i Aezesr Poasi
Foests A 120V 1 80Hs
Mokl WASF - 5110
Marres 20711 T CRI06 TEITHE: 20 MBr.
{ver LimitAntenna Preamp Cable hnt Table
Freq Level Limit Line Factor Factoer Loss Eemark Fos Fos
HHz dBu¥/m 48 diu¥sn  dBfm 48 db [ 1] deg
1 T, 00 BF.10 -16.%0 T4.00 356l 46X B 2] Pesk — —
2 THIE, 0 £5.083 -10.17 54.00 35.51 46.H 6 Z] Average == -—
SPORTON International Inc. FCCID : HOPWSAP5100BG
TEL : 886-2-2696-2468 Page No. : 103 of 184

FAX : 886-2-2696-2255 Report ssued Date : Apr. 08, 2005



FCC TEST REPORT Report No. :FR531710-01

| sl (LT DR AOE-OF A0 TinE TRIEST

FOC CLASS B
fiil

! ! ! ! ! FCC CLASS-8 [RWG)
A WW il

annn . a0 20, 1000, 14000
Trace: fiscrete) C— )
Sils OIS
Cordilies. | FCC CLASED Jin IF-BOFH AN-119 HORIZONTAL
EUT S00Z 11 aWhig Aeseis Pl
Pt AT 130 (&0l
Mkl WASF - 5110
Marre E0Z 11 T CH0S HITHE: 20 MDin ¢ %
fver LimitAntenna Preamp Cable hnt Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fas
HHz dBu¥/m 48 46uf¥smn  dB/m 48 df co deg
1 G743, 0 58,37 -15.63 74,00 JE. 20 44,45 T.9] Peak ] o
2 Ga. 00 f4.7% =B Fr R4 00 J5.26 d4d.d4% T.9] Average
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"I.'I:HIMM} Natez PEE-07-1T Timez 185317
! _FCC CLASS-B
1] I -Gl
1 |
r‘u |
San Ed, 94, 13 166, 200
Frequency Mz}
Lt CBCHOI-HY
Condiien © POC CLASS-B 3m BIC-2124--301 VERTICAL
EUT D E02.11ehg Access Pomt
Powrer  : AC 1200 f 680Hz
fodel WASP-5110
[emo g TX CHDG 245370 Hz
S WE2000
Owee Limire Faad Froba Cable Preasp Ree  Tabla
Freg Level Limis Lins Levsl Factor Loss Factor Femark Pom Fox
¥Hz dBuiye 2 SEuVia a=ulr -] dE gE = dag
b | 25.5%50 32M_s8 -5.F2 H40.00 4B 35 1Z.73 1.0z ZE.0F Foal 100 234
2 F1.310 33 ZE -&.T4a &€0.00 Ed_=d .56 L. ZT.98 Paak SLC =
3 80,380 0.0 -1E 8E 43,850 47 .40 A L.78 Z7.90 Penk = -
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Ll (iU Dati: PBRE-07-AT Tame: 185758
oG CLASS.H
il
|
i1
k]
% ] s
=2‘H 360, 520, (== i, 1000
Fregquency ez}
Sibe CECHOI-HY

Condition | POC CLASS.B 3m LOG-9111-221 VEETICAL
EUT D 302,11 ag Access Pomt

Poweer  : AC 120V 60Hz

hdodel WASP-5110

MMemo  : Llg TXH CHM 2437MHz

000
Owae Liwire Rasd PFroba Cable Praasp Aie Tabla
Freg Level Limis Lins Leswvel Factor Loss Factor Remark Pom Pox
e dBul e &8 &8ull /| a5 ull o] 15 =13 (= dug

L EFS_Z00 Zd.3 -Z1.0% 4€.00 320.3F 18.53 4.37 ZE_20 Peak == -
2 EE&. 000 ZE.ZZ -l9.78 4€.00 S1.3% 1l8.93 d4.84 ZE.Td Paak bty LF

| PE7. 800 J0.4% =L5. 51 46,00 IL.A0 E1.%0 565 Z0.Zd4 Pesk === ==
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imlum ) (Dt 20007 2F T 1500002
1
m
Iy
0 o0 L 10, =
Trac {Discrsi) Froquaary Wz}
Sitw =]
Candbion : PO CLAZ-B o HE-BOEH AS-113 TERTICAL
EUT A1 Labig Ao Pams
Formsi AT 130/ S0Ha
Misial WASF - 5100
Mamo ;313115 TE CHIS 337MH: 30.48n ) )
(war  Lioitdntenna Preapp (able Ant Table
Freq Level Limit Line Foactor Factor  Loss Remark Prs Pos
HHE dBuk m df dBufm dB'm 4B bi lid 1] dag
| Fie0, 00 45 1B -3.E2 54.00 28.40 dd. 34 3. 33 Average 1 1
] 2000 5T.83 =16 0T ™00 2040 ko 333 Pesk 1 1
%4 2436, 00 102,15 .41 40 L35 .lver.ag-a il il
t 3 436, 00 112,15 2R.41 4403 805 '1 0
5 F4E5.50 4271 -11.28 54.00 Z2E.43 AL 31 3. 40 h-r:g: 1 1
& MBS S0 55,60 -17.40 V00 2043 4k 3L 440 Pesk 1 I
Remark: The “X” represent a fundamental frequency.
ﬂlﬂﬂiﬂ“ﬂ'ﬂ] Dane: Z004-0F-20 Tame 1556310
FOC OLASS B
FaflE
P 1 ASS IRV

1 ﬁ‘| =

" 3000 300, R 200, A, S
i Trace; (Hscreie) Frinpatmcy ST
:r-l.nﬂu FOC CLATS-B S HF-HOEN AH-118 VEETTCAL
EUT BN T 14big e ot
Pz AL L0 { Bz
Mc3al WASF- JLED
Mars: B2 11 T CHOGE 2AI7HNE 30 s _
(ver LiwmltAstenna Preamp Cabile At Table
Freq Level Limit  Line Factor Factor  Loss Hemark Pos Fios
MHz dBuli/m dbf dBu¥/m dBSm db di [= 1] deg
1 4374, 00 &2 81 =10.08 54,00 370 45.80 4. B0 Average
2 437400 5542 -13.508 T 00 SR V0 €580 4. B0 Peak == =
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L el (ol ) [ate 20040 -0 T TEEReds

FOL CLASS B
Al

FOC CLASS-H [RWGH

49 tirlk
L e S S U

¥ cooo S SEON. G2, M, 7000
Trace: (iscrate) Frequency {kH)
filn OCHDE
Cordities. . FOC CLASS-D Jm HF-BOFH AN-118 VERTICAL
EUT 2002 11aMbig kesiis Peanl
Forwar AT 120 { S0Hz
Mokl - WASP- 5110
Murme 3012 11g T CHOS 23 7ME= 30 MBm.
fver LimitAntenna Preamp Cable knt Table
Freq Level Limnit Line Factor Factor  Loss Remark Fos Fos
NHz dBu¥/m 48 dBufn dBsp 18 db (s 1) deg
1 GBR20, 00 48, 54 =25 46 T4.00 3466 46 38 0,00 Peak e ===
g LTV (BN DAl 2O04-0F 70 Tl 157173
FOC CLASS B
il
z FCC CLASE. B (AVG)

1 I | | W e g it

Foon FaDh. T, B200. T apon
Trace: Jiscrete) Fraquency (NHI)
Tits DECHE
Conditicm - FOO CLASS-B 3m HF-BOEN AH-118 VERTICAL
ELIT B I by Aoosan P
Poaser AC 13V (E0HE
Mokl WASE - 5110
Marris 0311 T CHOE HITMES 30 Mbw
Uver LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Lose Femark Fos Fos
NHz dBu¥s/m 48 dBu¥'n  dBfn 48 dB (= 1] deg
1 THO Q0 3,02 -10.98 54,00 35.50 46.24 & 20 Average ] 1]
e THO, 00 55,80 -18. 20 74,00 35.501 46.24 6, 20 Prak | 0
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‘?LBHI:IH.HII] ) Dabes 2004.00-20 Time: 1514:17

FOL CLASS. R

FOT CLASS- B {AVE)
4 e [ v oo B ESS T eee R Te
N oo T TROL 00 OGO 11000
Tracee {Descrabe) Frequancy (M z)
Siia 03CH06
Condilish © POC CLASS-B 2 MF-HOFH AN-118 VERTICAL
T 80011 wibdg Arcenis Foinl
Frm: AT 1307 F G0k
Mol WASE - 5110
Mims 800.11g TX THOE 2437HHz 20 7Em :
(war Linithntenna Fresmp Cable ant Taole
Freq Level Limit  Line Factor Factor Loss Remark Pos Pos
HHz dBu¥sm dB dBu¥sm  dB/m dB 4B (= | deg
L1 7¢7. 80 50,73 -3.27T 5400 38,26 44,45 T.81 Aversge [l 0]
3 H747. B0 GO, 08 =19 84 74.00 3576 d44.45 T. Bl Pesk 1] ]

Remark:
Frequency from 11GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11g 11b TX CH11
* Test Distance : 3m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

ml.r'dl:ﬂ:hﬂ.hﬂ i Db 20080022 Timee: 181343

B0
FOL CLASS-B
H
" | FOCCLASS-B (A
» [T SR
R 1400, 1800 2200, 2600, 000
Traces {Descrate) Frequincy iz)
Sile O3CH0G
Comdition © P00 CLASS-B Ja HF-HOEN AN- 118 HOFIZONTAL
T BT, | adtdy Aceass Pl
Foestir AT L0V F i
Mosil WEF - 5110
Maris BOQ. L0 TX CHLL 2852HME 21 148
(hvar Linithmtenna Freamsp Cable dnt Table
Freq Lewvel Limit  Line Factor Factor  Loss Remark Pos Pos
NHz dBu¥sm dB dBu¥im  dBfm 4B 4B (= | deg
1 JIBZ. 00 5225 -2L.T4 T4.00 ZXR.33 44,35 3. 32 Peak — —_
3 A2 00 40,54 -13. 46 54,00 233 44,35 3. 42 Average —== -—=
58 2468, 00 83,45 AT 44,32 508 Average
i 3 2463, 00 103, 94 FHO AT 44,37 A8 Peak e =
51 MBS S0 €919 -4 81 S4.00 .43 44,51 3. 40 Average === ===
i 2408350 A 011 -14.8% T4.000 .43 44. 31 540 Peak s —
Remark: The “X” represent a fundamental frequency.
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WLEI“[-IH.-II L SU0E-L 00 Time; TR RS
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u‘.‘llm 3400 e, A2 LTI S000
Trace: Mscrote) Fraquancy {MHI)
Sitw D3CHOE
Cordibea  : FOC CLASE-H 3m HF-BORH AH-118 HORIZOHTAL
EOT SR I Lty docunr Poan
Frowar AC 1MV { é0H=
Bo<al WASF - 5110

Mams SR N TX CHIL 182 H= 11 1dEm.

HLMM Dt 2O04-07-20 Tha, PRSI

FOL CLASS B
il

FOC CLASE R (AWGH

49 fitlf
e i =
T At S S SRS Sy WL ST
m
s000 G400, S0 21, GO, 000
Trace: (Discrote) Froquency NHE)
it OATHLE
Corndition FCC CLASE-H 3 HF-BOEH AH-118 HORIZOHTAL
EUT B 0 | ahiig Aoosin P
Forssr A 11V { EllH=
Mowe] WRASP - 3110
Maini NG 01 T CHIL Sdf2MBz 1] 14hw
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HLMW Dt AOHE-07-0 Thna P11
FOC CLASS B
e
- FE CLASE B (V) |
AW i,y oer i gt rierid
I:.il"lihihfl FECITIN T, B0, BHO0, apoo
Trace: fscroie) Fraquency (NHI)
Sits - DBTHDE
Condifica : FCC CLASS-B 3w HF-BIOEN AH-118 HORIZOHTAL
EOT B D | by Roosan Pocsd
Porsur AC 12 [ E0HE
Mokl WASP - 3118
Marr 201 TH CHIL M2MEz 2] 140w
lver LizitAntenna Freanp Gable Aot Table
Freq Limit Level Line Factor FActor Loss Remark Foas Pos
HHz 4B dBu¥/m dBu¥'m dBSm 48 lid o | deg
1@ THA0, 00 -F4. 17 4583 T4.00 5. TF 4622 6. 1% Peak ] -
g LTV QRERRANL DR POOA-0F -0 TIIE VEsss
FOC CLASS B
ndE
FL CLASE W (KW

40 WWWM

“m LECITI S 200, 10600, 19000
Trace: JHscrete) Fraquancy i)
fits - DBCHOE
Corditican - FOC CLASS-H S HF-BOEH AH-118 HORIZONTAL
EUT ik § | abig Aooein P
Forssr AT 13V { EliH=
Mok, WASE - 5110
Marris 0301 TE CHIL MesaMEs 11 140w
Over Lizitintenna Preamp Cable Ant Table
Freq Limt Level Line Factor Factor Lose Femark Fos Fos
fH=z 4B dBu¥/m 4Bu¥'m dBEn 48 i (= 1] deg
14 Ge28, 00 -F2.52 51.48 T4.00 3T BE 44,59 T. 86 Peak —T -
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mlmm - D 200407 27 Tis: 15:16:15
]
ol
FCC CL&SS-B
gell]
| FCC CLASS 1 (L
“w. T
- r _‘F '_Iu =
- 101 RETIH 10 . e ]
Trace: (Hscarii) Froguancy iz}
Siw =
Canddion : FOCCLATE-B 30 HF-HEREH AE-1 13 FEETICAL
EOT H121 Luikdg deooson Pams
Pt Ao LW ¢ i
Micati] WASF - 5100
Marsi AT g TE O M I8 e .
Br Lipithntenna Freamp Cable Ant  Table
Freq Limit Lewel Lipe Factor Factor Loss Remark Pos Pos
HHz 4B dPufsm dBulsm dB'm dB 4B = 3] deg
| XIE0. 00 -14.13 32 ET 54.00 28,40 dd. 34 3. 3T Awersge ] 1]
. FIE0. 00 =517 SOLES T400 240 b 5032 Peak ] ]
3R 45800 1104, B2 20,47 4.3 396 Peak 0 0
A 453, 00 100, &5 8. 47 4e. 3 396 Average ] ]
-] R -1. 63 L ] TEEETY R AVErARE I 1]
ol HEL BT 456 o 4l 7400 2043 AT 909 Peak [ [
Remark: The “X” represent a fundamental frequency.
nlmun-um - D 20040720 Titee 155055

FOC CLASS B
tail

FOC Ulﬁi-ﬂm
I

EL) -

L - Pl MU‘MMJ'%
Timcse: jIHscraie Froquoncy JHH)
ey DTS
Comtitsmn - FOC CLASE-B 3n HF-HOSH &H-113 YERTICAL
EUT B2 1 |y Aecosn Poixd
Pt AC 130V 7 @I
Ml WALP - 510D
Marma B2 11g TX CHIL 383 6H= 21 1d8m
r LimitAntenna Freamp Cable Ant Table
Freq Limit Lewel Line Factor Factor Loss Remark Fos Fos
MHz iR dBuksn JBu¥'D  dBSm dR 4B 5 1] deg
] 4926, 00 -24.5] 4% 4% T4, 00 33,04 &£5.5¢ 4, B5 Peak - -
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5000 S0, SH Ao, AG0N, 7000
Traca: Hecreate) R

Sl 1 DOCHE

Cordiifes | FOT CLASED Jen HF-BOFH AN-118 YERTICAL

EOT F0Z 1 LaMhig Aésiis Poal

Fivmgr AT 120 e =

BMeelel . WASF - 5110
Barn B0 01 TX 1L 2452MEE 2] 140m

g LV (RS DR PO04-07-20 The; 153614
FOC CLASS B
il
. FOC CLASE I (BWGH
L e I i s, ,‘-h—-\;u-'iﬁ"_‘hﬂ*
uiﬂll] b, T B2 BHO0, aoon
Trace: Jiscrete) Fraquency (NHI)
Lits 0ECHE
Conditicm - FOO CLASS-B 3m HF-BOEN AH-118 VERTICAL
ELIT B I by Aoosan P
Poassr AC 1V {EfHE
Mokl WASE - 5110
Marrc 0201 TE CH1L Hs2MEe 1] 140w
hrer LimitAntenna Preamp Cable kot Table
Freq Limt Level Line Factor FACTor Loss Kemark Fos Fos
iz 4B dBu¥/m 4Bu¥'m dBsm 48 i [ 1] deg
1@ TARE 00 -24.Te 40,3 T4.00 I5. 69 46. X3 B 20 Peak —T —-—
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HLM[IHHIH DR AN0E-07 -0 T, T3

FCC CLASS &
i |

" P CLASE W (B0 |
B R e e e S T PP S L T

8000 8100, ' . C WO, 0ebn. 19000
Trace: JNsCrete) Fraquancy {NeHz)
itw DBTHOE
Corditica - FOC CLAZ-E S HF-HORN AH-118 VEETICAL
EUT ik § | abig Aooein P
e AL LAY (EllHE
Miael WASP - 5118
Mars 20201 T CHI L HS2MME ] 1 4Bw -
(hver Limitdntenna Preanp Cable Ant Table
Freq Limt Level Line Factor Factor  Loss Remark Fos Fos
HHz dB dBu¥s/m 4Bu¥Sm  dBfm 48 di co deg
14 9423, 00 -Z2.37 51.63 T4.00 37.86 4450 T 86 Peak — --=

Remark:

Frequency from 11GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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7.4.2 Antenna 2
Test Mode: 802.11b TX CHO1

- Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
m The test that passed at minimum margin was marked by the frame in the following table.

("1
fop o e

Wil UM LY 0 e TEEAUS

FOLC CLASS-B

; IL,F FIOC CLASS-E {AARG)
i e e

1_%

20 1400, 180 2200 2600 000
Traces {Descrate) Freqmacy i
Sile O3CHS
Comdition © 100 CLASSD S HF-HOKN AH:118 HOFIDONTAL
T 02 | Dol Ao Proind
oty AC 120V Gt
Mol WASFSI0
Maro 8031 Th T CHOU 241 ZHEE
Wilk Amgk Cowrage Divecil Gan 11 2dDi
(var Liniténtanna Preamp Table dnt Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
HHz dBu¥ m dB dBu¥sm  dBSm 4B 4B (= | deg
1d 1062, 00 &7.93 26,07 74,00 I4.2Z1 43.58 2.16 Peak = =
2 230,00 0,01 -15.9% 54,00 28,40 44,34 333 Average B —
38 2390.00 51.06 =22 84 T4.00 M40 44.%4 533 Peak
$ #X 2414.00 33, 81 2.4l 44.34  3.35 Peak ——— ——
5 g X 214,00 B0, 57 241 @M A%5 Average ——— -
5 g 240350 49,87 -24.17 T4.00 X 43 &4.31 S 40 Peak S o
T D4R, 50 40,48 -15.5% 5400 M43 4431 340 Average = —
Remark:
The “X” represent a fundamental frequency.
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g L (A ) Dt 20040726 Time 180158
x]
FOC CLASS B
o
)J F FOC CLASS-E G
ity S ST | -n..-'...l--rh-'*-" -‘*‘""W
T 1400, 180 2200 2601 000
Traces {Descrate) Freqmacy i
Sile O3CHS
Comalition © P00 CLASS.B % HE-HOEH AN.118 VERTICAL
T B0 1 Dl Ao Proind
Fosty &G 120V Gt
Mol WASFSIM
Mo 802116 TX CHOU 241ZHEE
Wils Amgk Covarags Diweil Gar 11 500
(Over LinitAntenna Preamp Table ant Table
Freq Level Limit Line Factor Factor Loss Bemark Pos Pos
HHz dBu¥ m dB dBu¥sm dBn dB dB (= | deg
[ 13 200,00 51,95 -2.0% .00 78,40 44,34 .33 Average ] |
2 SHLAOT BEOF -10.8% T400 ZR.40 44,34 537 Prak ]
Tex 412,00 112,02 Mol @434 3. 35 Peak |
$ #X 2412.00 103,87 25,4l 24.34  3.35 Average ] ]
5@ 485,50 99,55 =14.45 S4.00 2E. 43 44,51 9. 40 Average i il
i@ 2403.50 53,06 -394 T4.00 R 43 44.31 3. 40 Peak 0 ]

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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